
 

e-ISSN 2527-6964 p-ISSN 0216-6631 

 

B 
 

REKAYASA 21 (2) (2023): 90-101 

REKAYASA 
Jurnal Penerapan Teknologi dan Pembelajaran 

http://journal.unnes.ac.id/journals/rekayasa 
 

 

Sludge Filtration Installation Design for Wastewater 

Treatment in Industrial Areas Using Bar Screens, 

Sedimentation, and Silica Sand Filtration Methods 
 

Wara Dyah Pita Rengga*1, Dea Maulana1, Amelia Putri Widiastuti1, Laili Nailil 

Muna1, Mochamad Brian Laksana 1 

 
1Chemical Engineering Study Program, Universitas Negeri Semarang, Semarang, Indonesia 

 
*Email: wdpitar@mail.unnes.ac.id   

 

DOI: https://doi.org/10.15294/rekayasa.v21i2.32482 

 

Abstract 

Wastewater Treatment Plant is an important facility designed to process wastewater from various sources, such 
[...]
Number of gutters = 2 

Length, width  = 9.12 m; 0.6 m 

Depth   = 3.45 m 

Type II sedimentation system with 

dimensions of 19 m x 9.5 m x 3.6 m creates an 

adequate settling zone for a discharge of 6,300 

m3/day. A length-to-width ratio of 2:1 supports 

stable laminar flow. However, operationally, 

this system requires periodic sludge 

dewatering to prevent excessive sedimentation, 

which can reduce efficiency. Compared with 

the study by Rusmaya et al. (2021) 2-hour 

residence time is considered moderate for 

industries with high organic loads. In field 

implementation, desludging frequency should 

be determined based on observations of sludge 

accumulation rate and planned sludge disposal 

schedules. The design of a rectangular 

sedimentation unit is shown in Figure 2. 

Filtration Unit 

The filtration unit is a continuation of the 

sedimentation process, where particles that fail 

to settle during the sedimentation process are 

filtered using porous media (Bârjoveanu et al., 

2019). The porous media used in filtration units 

typically consists of sand, gravel, or other 

special materials designed to capture particles 

of a specific size (Choi et al., 2023). 

The use of silica sand as a filtration 

medium in wastewater treatment is more 

effective than other media. This is because silica 

sand has uniform particle sizes and a high level 

of porosity, making it capable of filtering 

sludge, microorganisms, solid particles, and 

coagulated flocs in industrial wastewater. 

Compared with other filter media, such as 

manganese sand, silica sand is more effective 

because it is more commonly used in filtering 

contaminants than manganese sand, which is 

specifically used to remove iron and 

manganese. Furthermore, silica sand is 

environmentally friendly because it is a natural 

material that does not react with contaminants 

and can be reused, reducing operational costs. 

Research by Zahrina & Yenie (2022) found that 

using silica sand as a filtration medium 

effectively neutralizes acidic pH in wastewater, 

reduces turbidity, and lowers BOD values. 

The filtration method used is a single-

media rapid sand filter (Nikookar, 2023). The 

design used in the filtration unit planning is as 

shown in Table 2. 

 

Figure 2. Sedimentation Unit Design 

 

 

Table 2. Filtration Unit Design Criteria 

Parameter Unit Value 



96 | Wara Dyah P.R. et al., Sludge Filtration Installation …  

 

Filtration speed m/hour 6-11 

Washing time minutes 10-15 

Expansion % 30-50 

Sand Media 

➢ Thick 

➢ Single 

media 

➢ Double 

media 

➢ Effective 

size 

➢ Uniformity 

coefficient 

➢ Porosity 

mm  

300-700 

600-700 

 

300-600 

 

0.3-0.7 

 

1.2-1.8 

 

0.4 

Gravel Media 

➢ Think 

➢ Effective 

size 

➢ Uniformity 

coefficient 

➢ Porosity 

 

mm 

mm 

 

100-600 

5-20 

 

2-3 

 

0.3-0.5 

Filter Nozzle 

➢ Nozzle slot 

width 

➢ Percentage 

of nozzle 

slot area 

 

mm 

 

% 

 

<0.5 

 

>4 

 

Calculations related to the filtration unit 

design planning are as follows: 

Treatment capacity = 1.75 m3/s 

Operating time  = 24 hours/day 

Filtration velocity (vf) = 0.00167 m/s 

P:L ratio  = 1:1 

Freeboard  = 0.3 m 

The media planning is shown in Table 3: 

Fluid viscosity (μ) = 0.001 

Fluid velocity (ω) = 1000 kg/m3 

Head loss (hL) of the total media 

a) Silica sand media, with Nre calculated as 

the Reynolds number and Cd as shown 

in Equations (9), (10), and (11). 

Nre  = 
ω .d .vf

𝜇
   (9) 

  = 1.336 

Cd = 
24

𝑁𝑟𝑒
 + 

24

√𝑁𝑟𝑒
 + 0.34 (10) 

  = 20.9 

HL = 1.067 
Cd .L .𝑉𝑓2

ω .d .ε4.𝑔
  (11) 

  = 0.12 m 

b) Buffer media (gravel) 

Nre  = 2.42 

Cd = 12.18 

HL = 0.013 

 So, total media head loss:  

= hL(pasir) + hL(kerikil)  

= 0,12 + 0,013  

= 0,133 m = 13,3 cm 

 

Table 3. Media Design Criteria 

Parameter Silica Sand 

Media 

Buffer Media 

(Gravel) 

Thick 40 cm 10 cm 

Grain size 0,5-1,1 mm 0,3-0,26 m 

Porosity (ε) 0,4 0,38 

Shape factor (ᴪ) 0,8 0,7 

Specific gravity 2,65 kg/m3 2,65 kg/m3 

Gravity (g) 9,81 m/s2 9,81 m/s2 

 

Total Expansion 

a) Silica sand media, with Nre calculated 

as the Reynolds number and Cd as 

shown in Equations (12), (13), (14), 

and (15). 

Vs  = √
4 ,𝑔 (𝑠𝑔−1) .𝑑

3 𝐶𝑑
  (12) 

  = 0.6 m/s 

Vb = Vs . ε4,5  (13) 

  = 0.0097 m/s 

εe  = [
𝑉𝑏

𝑉𝑠
]

0,22

= 0,4  

𝑋

(1−εe)
 = 1.68   (14) 

expansion height = (1-ε)L Ʃ 
𝑋

(1−εe)
 = 0,5 m     (15) 

b) Buffer media (gravel) 

Vs = 0.62 m/s 

Vb = 0.0079 m/s 

εe  = 0.38 
𝑋

(1−εe)
 = 1.62 

expansion height = 0.1 m 

So, Total expansion = 0,5 + 0,1 = 0,6 m 

Total Head loss:  

a) Hf (Pasir)  = (sg-1)(1-ε)L   (16) 

                = 0,39 m 

b) Hf (kerikil) = (sg-1)(1-ε)L 

= 0,1 m 

c) Hf total  = 0,39 m + 0,1 m = 0,49 m 

Filter tank height: 

= Hf total + freeboard    (17) 



Rekayasa 21 (2) (2023): 90-101| 97  

= 0,49 + 0,3 = 0,79 m 

= 0,8 m 

Backwash: 

➢ V backwash  = 0,0081 m/s 

➢ Periode   = 1 kali 

➢ Q backwash  = Vb x A Filtration (18) 

   = 0,0081 m/s x (1x1) m  

= 0,0081 m3/s 

➢ Pump head requirements = 0,6 m 

Underdrain system using nozzle 

➢ Slot nozzel  = 1,2 mm 

➢ Height slot  = 15 mm 

➢ Need nozzel = 22 buah 

Zona Outlet 

➢ Total gutter  = 5 buah 

➢ Length gutter = panjang filter (1 m) 

➢ Width gutter = 0,03 m 

➢ Depth gutter  = 15 cm 

➢ Height location gutter  

= H ekspansi + Freeboard 

= 0,6 m + 0,3 m = 0,9 m 

A vertical filtration unit design used in 

industrial wastewater treatment systems, with 

filter media consisting of silica sand and gravel. 

Wastewater enters through a filtration inlet 

pipe at the top and flows downward by gravity 

through a 40 cm thick layer of silica sand and 

10 cm thick gravel. The silica sand layer serves 

to filter fine particles, while the gravel supports 

the sand layer and filters larger particles. Clean 

water is then collected through a nozzle at the 

base of the unit and exits through the filtration 

outlet pipe. To maintain filtration efficiency, 

this system is equipped with a backwash 

process, which is backwashing the filter media 

using clean water that flows through the 

backwash inlet pipe and is released through the 

backwash outlet pipe. This process aims to 

remove dirt that has accumulated in the filter 

media, so that the unit can function optimally 

in the long term. This design is effective in 

reducing turbidity and suspended solids before 

wastewater is discharged into the environment, 

as shown in Figure 3. is a filtration with a single 

media rapid sand filter type. 

The use of silica sand as a filtration 

medium effectively reduces BOD, COD, TSS, 

and ammonia levels in wastewater. Filtration 

efficiency shows significant results, with a 

reduction in BOD of 42%, COD of 29%, TSS of 

90%, and ammonia of 86% (Dos Santos & 

Daniel, 2020). However, the risk of long-term 

performance degradation due to fouling, 

clogging, biofilm, or mineral scale must be 

anticipated through frequent backwashing and 

head loss monitoring. Comparative data on 

BOD, COD, TSS, and ammonia values at the old 

and new design outlets are shown in Table 4 

and Table 5.

 

 
Figure 3. Filtration Unit Design 



98 | Wara Dyah P.R. et al., Sludge Filtration Installation …  

 

 

 

 

 

Table 4. Comparison of BOD, COD, and TSS values based on waste quality standards according to 

the Minister of Environment and Forestry Regulation No. 16 of 2016 

Parameter Value outlet old design Value outlet new design Standard 

BOD 23 mg/L 13,34 mg/L 30 mg/L 

COD 57 mg/L 40,47 mg/L 100 mg/L 

TSS 19 mg/L 1,9 mg/L 30 mg/L 

Amonia 3 mg/L 0,42 mg/L 10 mg/L 

Comparison Design of Wastewater Treatment 

Plant Designs 

Before Adding Additional Units: The 

inlet goes directly to the equalization tank (2) 

without pre-filtration. There is no pre-filtering 

unit for coarse particles (bar screen), allowing 

large materials to enter the system and 

potentially damage the pump. After the 

neutralization tank (3), the water is 

immediately processed in the Sequencing Batch 

Reactor (SBR) (4), without settling or filtration 

of large particles. The outlet goes directly to the 

outlet control tank (5) and then to the sparing 

system (6) and is discharged to the 

environment. 

After Adding Additional Units: A bar 

screen is added in front of the equalization tank 

(2) to filter coarse debris such as plastic and 

rags from the wastewater. After the 

neutralization tank (3), the water flows first to 

the sedimentation tank (4). Here, large 

suspended particles settle to the bottom (sludge 

zone), increasing the efficiency of the organic 

load entering the SBR. From the sedimentation 

tank, water flows to the silica sand filtration 

unit (5), which consists of silica sand and gravel 

media, to remove fine particles and improve 

water clarity. The water then enters the SBR 

unit (6) for biological treatment. The system 

ends at the outlet control tank (7) and is 

monitored by the sparing system (8) before 

being discharged into the environment. 

 

A comparison of the WWTP designs before and 

after the addition of the units is shown in 

Figure 4. This integrated treatment system 

combines physical, chemical, and biological 

processes—including screening, equalization, 

pH control, sedimentation, sand filtration, and 

SBR—to ensure the wastewater meets 

discharge regulations and minimizes 

environmental impact. The development of 

advanced pre-treatment technologies, hybrid 

desalination systems, and zero liquid discharge 

approaches aligns (Poirier et al., 2023) with the 

concept of sludge filtration installation design 

using bar screens, sedimentation, and silica 

sand filtration methods for industrial 

wastewater treatment, as both aim to optimize 

water management, minimize pollutants, and 

enhance the sustainability of treatment 

processes. 

 

Table 5. Comparison of Filtering Aspects, 

Efficiency and Quality 

Aspects Old Design New Design  

Initial 

filtration 
None 

Present (Bar 

Screen) 

Initial settling None 

Present 

(Sedimentation 

Tank) 

Filtration None 

Present (Silica 

Sand Filtration 

Unit) 

Pump 

protection 

efficiencty 

Low High 

Final effluent 

quality 

Not 

optimal 

Less than 

optimal Clearer, 



Rekayasa 21 (2) (2023): 90-101| 99  

meets quality 

standards 

 
(a) 

 
(b) 

Figure 4. WWTP design (a) Before and (b) after the addition of Bar Screen, Sedimentation and 

Filtration Unit

The development of advanced pre-treatment 

technologies, hybrid desalination systems, and 

zero liquid discharge 

 

CONCLUSION 

The design of the sludge filtration 

system at the Kujang Cikampek Industrial Area 

Wastewater Treatment Plant has successfully 

produced an effective technical design in 

reducing the main pollutant parameters, 

namely BOD, COD, and TDS, in order to meet 

wastewater quality standards and minimize 

environmental impacts. The bar screen unit is 

designed with 30 bars, a bar spacing of 0.025 m, 

and a head loss of 0.00187 m. This component 

functions to filter large particles initially so that 

the organic and solid loads that contribute to 

BOD and COD can be reduced before entering 



100 | Wara Dyah P.R. et al., Sludge Filtration Installation …  

 

the next stage. Furthermore, a rectangular 

sedimentation unit with dimensions of 19 m x 

9.5 m x 3.6 m is designed to efficiently settle 

suspended particles, helping to reduce TSS 

which is correlated with BOD and COD 

parameters. The square-sized silica sand 

filtration unit with a height of 0.8 m and a 

length-to-width ratio of 1:1 plays an important 

role in removing fine particles and residual 

dissolved compounds, thus contributing to a 

decrease in TDS values. This system is 

equipped with 22 nozzles and a backwash 

discharge of 0.0081 m³/s, as well as a 0.9 m high 

gutter to support flow efficiency. Based on the 

calculation results, this design is capable of 

processing wastewater with a discharge of 

6,300 m³/day. This system shows an increase in 

the operational performance of the WWTP, 

meets the water quality standards according to 

the Regulation of the Minister of Environment 

and Forestry Number 16 of 2016, and produces 

good quality effluent with BOD parameters of 

13.34 mg/L, COD 40.47 mg/L, TSS 1.9 mg/L, and 

ammonia 0.42 mg/L. This design not only 

improves the operational efficiency of the 

WWTP but also introduces a pretreatment 

approach based on a combination of bar screen-

sedimentation-silica sand filtration that is 

specific to the needs of industrial areas. This 

concept has the potential to be applied to 

similar WWTPs in other industrial areas to 

reduce the pollutant load from the start of 

treatment. Further research can be focused on 

testing system performance in the field, 

evaluating operational costs, and integrating 

filtration units with biological processes to 

achieve more optimal and sustainable 

treatment efficiency. 

 

REFERENCES 

Bârjoveanu, G., Teodosiu, C., Gîlcă, A. F., 

Roman, I., & Fiore, S. (2019). 

Environmental performance evaluation 

of a drinking water treatment plant: a life 

cycle assessment perspective. 

Environmental Engineering and 

Management Journal, 18(2), 513-522. 

Beshr, S., Moustafa, M., Fayed, M., & Aly, S. 

(2023). Evaluation of water consumption 

in rapid sand filters backwashed under 

varied physical conditions. Alexandria 

Engineering Journal, 64, 601-613. 

Chen, J., & Engeda, A. (2021). Standard module 

hydraulic technology: A novel 

geometrical design methodology and 

analysis for a low-head hydraulic 

turbine system, part II: Turbine stator-

blade and runner-blade geometry, and 

off-design considerations. Energy, 214, 

118982. 

Choi, Y., Kim, Y., Woo, Y. C., & Hwang, I. 

(2023). Water management and 

produced water treatment in oil sand 

plant: A review. Desalination, 567, 

116991. 

Choksi, H., Amarsheebhai, T. H., & Pandian, S. 

(2023). Produced water secondary 

treatment using waste casting sand 

adsorbent. Materials Today: Proceedings, 

77, 342-349. 

Dos Santos, P. R., & Daniel, L. A. (2020). A 

review: organic matter and ammonia 

removal by biological activated carbon 

filtration for water and wastewater 

treatment. International journal of 

environmental science and technology, 

17(1), 591-606. 

Dvorský, R., Svoboda, L., & Bednář, J. (2020). 

The hydraulic resistance paradox in 

rapid narrow pipe waterflow. Scientific 

Reports, 10(1), 21572. 

Jan, I., Ahmad, T., Wani, M. S., Dar, S. A., Wani, 

N. A., Malik, N. A., & Tantary, Y. R. 

(2022). Threats and consequences of 

untreated wastewater on freshwater 

environments. In Microbial consortium 



Rekayasa 21 (2) (2023): 90-101| 101  

and biotransformation for pollution 

decontamination (pp. 1-26). Elsevier. 

Kordbacheh, F., & Heidari, G. (2023). Water 

pollutants and approaches for their 

removal. Materials Chemistry Horizons, 

2(2), 139-153. 

Liu, X., Huang, H., Iqbal, A., Chen, J., Zan, F., 

Jiang, C., & Chen, G. (2022). 

Sustainability analysis of implementing 

sludge reduction in overall sludge 

management process: Where do we 

stand?. Waste Management, 152, 80-93. 

Marutescu, L. G., Popa, M., Gheorghe-Barbu, I., 

Barbu, I. C., Rodríguez-Molina, D., 

Berglund, F. & Chifiriuc, M. C. (2023). 

Wastewater treatment plants, an “escape 

gate” for ESCAPE pathogens. Frontiers in 

Microbiology, 14, 1193907. 

Nikookar, M., Brake, N. A., Adesina, M., 

Rahman, A., & Selvaratnam, T. (2023). 

Past, current, and future re-use of 

recycled non-potable water sources in 

concrete applications to reduce 

freshwater consumption-a review. 

Cleaner Materials, 9, 100203. 

Poirier, K., Lotfi, M., Garg, K., Patchigolla, K., 

Anthony, E. J., Faisal, N. H. & Al 

Mhanna, N. (2023). A comprehensive 

review of pre-and post-treatment 

approaches to achieve sustainable 

desalination for different water streams. 